
Hazardous Substances Series 
---------------------------------------------------------------------------------------------------------------------------------------- 

 
 
 
 

 
 

OSPAR Practical Study 2005 on  
Whole Effluent Assessment 

 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
OSPAR Commission 

2007 



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 
______________________________________________________________________________________________________ 

 

2 

The Convention for the Protection of the Marine Environment of the North-East Atlantic (the “OSPAR 
Convention”) was opened for signature at the Ministerial Meeting of the former Oslo and Paris 
Commissions in Paris on 22 September 1992. The Convention entered into force on 25 March 1998. It 
[...]
a temperature of 15°C. During this incubation the sample is aerated continuously to stimulate 
biodegradation. At day 0, 3, 7, 14, 21, and 28 DOD levels are measured in the mixtures. Three control 
treatment run along with the sample: 

1. a treatment with only surface water to correct for the DOC content of the surface water 
(blank) 

2. a treatment with surface water/effluent mixture and a reference substance to check the 
activity of the mixture (inhibition control) 

3. a treatment with surface water and a reference substance to check the activity of the 
inoculum (reference)  

As a reference, sodium acetate is used. 

After 28 days the biodegradation test was terminated, and the test(s) that were the most sensitive 
before the biodegradation test were tested again, thus assuming that the effluent/surface water mixture 
would only lose toxicity, and not gain toxicity during the biodegradation test. 

Effect concentrations after the biodegradation test were corrected for the dilution with surface water. 
 
3.  Results 
 
Toxicity 
Table 3.1 displays the result for the toxicity tests performed on both effluents. Results are expressed as 
volume percentages effluent. As can be seen, the acute toxicity of both effluents was relative low. 
Chronic toxicity was moderate for both effluents. Based on these results, it was decided to conduct the 
zebrafish ELS test for NL-1 and the algal test, chronic Daphnia magna test and the zebrafish ELS test 
for NL-2 after the biodegradation test.  
 
 Acute toxicity Chronic toxicity 
Effluent Microtox 

[EC50] 
Algal test 
[EC50µ] 

Daphnia 
[EC50] 

Daphnia 
[NOEC] 

Zebrafish 
[NOEC] 

NL-1 >45 >98 >100 32 18 
NL-2 >45 65 (56-80) >100 32 32 
Liability to bioaccumulate 

Table 3.1. Toxicity in effluents 



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 
______________________________________________________________________________________________________ 

 

28 

The PBS values were 24.45 nM for effluent NL-1 and 1.02 nM for effluent NL-2. The value for NL-1 is 
relative high for Dutch standards. 
 
Persistency 
Figure 3.1 shows the results of the DOC measurements during the test.  

 
Figure 3.1. DOC removal during biodegradation test. 
 
 
The DOC values are corrected for the DOC measurements in the blank controls As can be seen, the 
DOC reduction in both effluents is low. DOC reduction in the inhibition control was 94.8% for effluent 
NL-1 and 95.9% for effluent NL-2, both measured after 14 days. This indicates that the effluent/surface 
water mixture was able to biodegrade substances. However, the DOC, still present in the effluents after 
being biologically treated appeared to be non-degradable and persistent.  
 
Table 3.2 presents the results of the toxicity tests that were performed after the biodegradation test. 
 
Table 3.2. Toxicity of the effluents after the biodegradation test 
 
effluent Algal test 

[EC50] 
Chronic Daphnia 
test 
[NOEC] 

Zebrafish ELS test 
[NOEC] 

NL-1 - - >50 
NL-2 >50 >50 >50 
 
These results might suggest that all the toxicity have disappeared after the persistency step. However, 
one should bear in mind that the effluents are diluted 1:1 in the biodegradation test, which causes 
already a “reduction of toxicity” with 50%. Therefore, the highest concentration tested is 50% effluent, 
which is close to the original effect concentrations before the degradation test. As for a few tests, with 
NOEC values of 32 vol. %, only effects were found in the highest concentration of the original effluent, 
i.e. 100%. This concentration cannot even be tested after degradation.  

In conclusion, it can be stated that this method of measuring persistency is not suitable for effluents with 
low or moderate persistency. 
   

0

10

20

30

40

50

60

70

T=0 T=3 T=7 T=14 T=21 T=28

days

D
O

C
 (m

g/
l)

NL-1
NL-2



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 

______________________________________________________________________________________________________ 
 

29 

Annex 3: Results of the "Practical WEA Study” in Germany 
by Stefan Gartiser, Sven Oeking, Yvonne Ziser and Dr. Christoph Hafner,  
Hydrotox GmbH, D-79111 Freiburg 
 
Supported by 
Dr. Albrecht Paschke, UFZ-Centre for Environmental Research Leipzig 
 
Contents 

1 Participants ....................................................................................................................... 29 

2 Description of the samples .............................................................................................. 29 
a. Metalworking industry, indirect discharges.......................................................................... 29 
b. Speciality chemical industry, direct discharges after treatment ........................................... 29 
c. Chemical industry, directly discharged after treatment........................................................ 30 
d. Paper industry, direct discharges after treatment................................................................ 30 

3 Test methods..................................................................................................................... 32 
3.1 Acute ecotoxicity ................................................................................................................. 32 
3.2 Chronic ecotoxicity.............................................................................................................. 33 
3.3 Biodegradability .................................................................................................................. 33 
3.4 Genotoxicity ........................................................................................................................ 34 
3.5 Bioaccumulation test ........................................................................................................... 34 

4 Results............................................................................................................................. 336 
4.1 Expression of results......................................................................................................... 336 
4.2 Evaluation of the different effluents................................................................................... 336 
a. Metalworking industry, indirectly discharged..................................................................... 336 
b. Speciality chemical industry, direct discharges after treatment ........................................... 36 
c. Chemical industry, direct discharges after treatment .......................................................... 37 
d. Paper industry, direct discharges after treatment................................................................ 37 
4.3 Statistical analysis .............................................................................................................. 37 
 



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 
______________________________________________________________________________________________________ 

 

30 

1.  Participants 
The investigations carried out within the OSPAR Whole Effluent Practical Study were sponsored by the 
German Environmental Agency as part of the project "Applicability of bioassays for the controlling of 
waste water discharges within OSPAR’s strategy on hazardous substances (R & D Project No FKZ 205 
44 324/01 from May 01, 2005, to April 30, 2007). 

Ecotoxicity, genotoxicity and (bio)degradability tests were performed in the laboratory of the Hydrotox 
GmbH (Dr. Christoph Hafner, Sven Oeking). Bioaccumulation tests were done at the UFZ-Centre for 
Environmental Research Leipzig (by Dr. Albrecht Paschke).  
 
2.  Description of the samples 
In total, four wastewater samples were investigated before and after a biodegradation step, of which one 
is indirectly discharged and three directly.  
 
a. Metalworking industry, indirect discharges 
The sample comes from the south-west part of Germany. The company produces around 400 000 
automobiles each year with 35 000 employees. The production comprises the carriage, the pressing of 
sheet metal, the finishing and the assembling of the cars. The water cycle within production is almost 
closed. While about 1 million m3 of water is used per day, only about 600-800 m3 per day are 
discharged to a municipal wastewater treatment plant.  

Before discharging, the wastewater from technical processes passes through a central 
chemical/physical treatment plant within the factory. The treatment steps consist of a mixing basin for 
neutralisation of pH, the addition of flocculation additives, a precipitator for elimination of particles, and 
a gravel filter. Besides the wastewater from the production, about 2500 m3 per day of sanitary 
wastewater are discharged to the municipal treatment plant, but this is not considered within this study. 
A 24-h mixed sample was taken on June 30th, 2005. 

The municipal treatment plant has a capacity of 250 000 inhabitant equivalents and purifies around 
33 000 m3/d (dry weather discharge). It consists of several primary sedimentation basins and trickling 
filters with a downstream de-nitrification. Elimination efficiency is around 90% for COD and phosphorus, 
and 70% for nitrogen. 

COD mg/L 259 Aluminium mg/L range <0.8 – 3.3  
   Cadmium mg/L <0.05 
TOC mg/L 61.5 (this sample)  Copper-ion mg/L <0.05  
DOC mg/L 56.3 (this sample) Chromium-ion mg/L <0.05 
NH4-N mg/L 2.5 (this sample) Ferrous mg/L 0.63 
NO2-N mg/L range 4-9 Lead mg/L <0.05 
NO3-N mg/L 0.1 (this sample) Nickel mg/L <0.05 
PO4-P mg/L < 3.0 Zinc mg/L <0.05 
conductivity mS/cm 7.1 (this sample) pH 8,1  
AOX mg/L range 0.23-0.36  Sulphate  mg/L range 291-367  
Mineral oil  mg/L <0.13 Fluoride mg/L range 18-27 
Suspended 
solids 

mg/L 42  Cyanide mg/L <0.005 

 
Table 1.  Chemical analysis of sample A   

b. Speciality chemical industry, direct discharges after treatment  
The factory is situated in the south-west of Germany and produces specialities like dyes and pigments 
for paper and inkjet printing, polymers and varnishes. Additionally, optical brighteners and antimicrobials 
are produced. In total around 350 different chemicals are synthesised batch-wise, while there are only a 
few continuous processes.  Wastewater from batch processes with known recalcitrant COD (from Zahn-
Wellens test results) are nanofiltrated or extracted and then passed to the central treatment plant, the 
concentrates being burnt. The central treatment plant consists of a neutralisation stage, a 
flocculation/precipitation stage, a primary sedimentation basin and an activated sludge aeration basin. 
In the treatment plant sanitary wastewater from the factory, and municipal wastewater from the local 
township, which are fed separately, are also clarified. The combined treatment of industrial and 
municipal wastewater has advantages for the supply of nutrients. Around 4 million m3 of wastewater are 
treated per year, half of it belonging to the factory and half to the township. More than 90% of the TOC 



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 

______________________________________________________________________________________________________ 
 

31 

load and 99% of the total AOX load before treatment can be attributed to the industrial wastewater. The 
efficiency of the biological treatment plant (inlet-outlet of the activated sludge basin) is about 80%.  

A 24 h mixed sample was drawn from the outlet of the final clarifier of the treatment plant on June 22nd, 
2005. During the sampling day about 8000 m3/day were discharged into a river (river flow about 
1000 m3/sec). The wastewater contains a high concentration of salts, especially chlorides and sulphates 
(around 1-3 g/l each).  

The wastewater discharge permit considers also ecotoxicity tests with algae, Daphnia and Vibrio fischeri 
bacteria according to Annex 22 of the German wastewater ordinance.   

COD mg/L 247 (this sample) AOX mg/L range 0.75 - 1.5 
TOC mg/L 51.8 (this sample) 

range 75 - 100 
Conductivity mS/cm 9.78 (this sample) 

DOC  48.7 (this sample) pH  8.1 (this sample) 
NO2-N mg/L 0.06 (this sample)  PO4-P (total) mg/L 0.38 (this sample) 
NO3-N mg/L 1.86 (this sample)  Sulphate mg/L 1740 (this sample) 

range 1000 - 3000 
NH4-N mg/L 1.6 (this sample) Cobalt mg/L range 0.02 – 0.07 
Chloride mg/L 1998 (this sample) 

range 1000 - 3000 
Chromium mg/L range 0.05 – 0.22  

Bromide mg/L 24.3 (this sample) Copper  mg/L range 0.08 - 0.35 
Jodide mg/L 1.36 (this sample)    
 
Table 2. Chemical analysis of sample B  

c. Chemical industry, directly discharged after treatment 
The factory is situated in the south of Germany and produces predominantly inorganic special 
chemicals. For confidentiality reasons the more detailed description of product patterns is still 
being discussed with the company and will be integrated in the report later. Depending on their 
particular origin, wastewater partial streams are passed through different chemical/physical or a 
biological treatment plants. Phosphoric acid, ammonium/urea, acetic acid and alcohols have to be 
added from external sources for the biological treatment process. The 24-h mixed sample was taken on 
June 16th, 2005 from the outlet of the biological treatment plant, where about 1900 m3/d wastewater are 
purified. COD concentration (mean) is about 300 mg/l in the inlet and 15 mg/l in the outlet, respectively.  
COD mg/L 14.6 (this sample)  AOX (filtrated) mg/L 0.05 (this sample) 
BOD mg/L 2.0 (mean) pH  8.0 (/this sample 
TOC mg/L 3.0 (his sample) Conductivity mS/cm 1.126 (this sample) 
DOC mg/L 1.8 (this sample) Chloride mg/L 250 (mean) 
NO3-N mg/L 1.2 (this sample) Mercury mg/m3 0.11 (mean) 
NH4-N mg/L 0.2 (this sample) Titanium mg/m3 50 (mean) 
PO4-P (total) mg/L 0.49 (this sample) Zirconium mg/m3 28 (mean) 
*) Company has been asked to provide further data on chemical analysis 
 
Table 3. Chemical analysis of sample C *) 

d. Paper industry, direct discharges after treatment 
The paper mill is situated in the south-west part of Germany and produces coated papers for higher 
quality applications. The cellulose resources were supplied by ground wood pulp and ready-to-use 
cellulose pulp. Recycling paper is not used. The ground wood pulp is bleached with sodium hydroxide 
and hydrogen peroxide. The wastewater is passed to a biological treatment plant belonging to the 
factory, where municipal wastewater from township is also purified. The combined treatment of paper 
and municipal wastewater has advantages in the supply of nitrogen and phosphorus as nutrients, which 
also have to be added from other external sources (urea and phosphoric acid). The hydraulic load from 
the paper mill is about 12 000 m3/d, the municipal wastewater adds up to 4000 m3/d, but only up to 10% 
of the total COD load. The treatment plant consists of a mixing basin, where iron chloride is added for 
flocculation and precipitation, and several activated sludge basins and biological trickling filters. A 24-h 
mixed sample was drawn on June 22nd, 2005 from the outlet of the final clarifier basin.  

The results of chemical analysis (performed with the sample and complemented with typical values from 
other samples) are given in Table 4. 

 



OSPAR Commission, 2007: 
OSPAR WEA report practical study 2005 
______________________________________________________________________________________________________ 

 

32 

COD  mg/L 132 (this sample) 
77-165 (range) 

AOX mg/L 0.03 (typical 
value) 

BOD mg/L 4 (this sample) conductivity mS/cm 1.453 
TOC  mg/L 46.1 (this sample) pH  8.1 
DOC mg/L 39.0 (this sample) PO4-P (total) mg/L 0.67 (this 

sample) 
NO2-N mg/L 0.11 (his sample) SO4 mg/L range 268 - 

300 
NO3-N mg/L 1.5 (this sample)  

range 0.7 – 3.4 
filtratable dry 
solids 

mg/L range 4 - 22 

NH4-N mg/L 1.18 (this sample) 
range 0.1 – 2.6 

   

*) Company has been asked to provide further data on chemical analysis 
 
Table 4. Chemical analysis of sample D *) 

 



OSPAR Commission, 2007: 